
REPAIR PARTS CATALOG

BRILLION FARM EQUIPMENT
 BRILLION, WISCONSIN   54110 4K599799rev8-9-06

HFC Field Cultivator

BrillionBrillion

MODELS: HFCT32 THROUGH HFCT36
HFKT32 THROUGH HFKT36

32-Foot through 36-Foot

IMPORTANT!
Repairs cannot be purchased

retail direct from factory.
Order through your Brillion dealer.

www.brillionfarmeq.com





Frame and Drawbar ..................................................................................................................... 2, 3
Leveling Linkage & Center Rockshaft .......................................................................................... 4, 5
Center Rockshaft & Components ................................................................................................. 6, 7
Wings & Wing Rockshafts ............................................................................................................ 8, 9
Wing Rockshaft & Components ................................................................................................10, 11
Front Gage Wheel .................................................................................................................... 12, 13
Shank Assembly & SMV Bracket ............................................................................................. 14, 15
S-Tine Assembly before January 1998 ................................................................................. 14a, 15a
Gage Wheel Hydraulics ............................................................................................................ 16, 17
Wing Lift Hydraulics .................................................................................................................. 18, 19
Light Kit ................................................................................................................................ 19a, 19b
Rear Hitch Kit ................................................................................................................................. 20
Drag Kit Components ..................................................................................................................... 21
3-Bar Coil-Tine Harrow ............................................................................................................. 22, 23
Hydraulic Cylinder Components ................................................................................................ 24-26
Index .......................................................................................................................................... 37-29

ContentsContents

4K599799rev3-20-05 Page  1



4

26
6

5
3

5
6

6

31
29

26 25

1

28

24

16
7

30

6

2

8
15

9

10

11
12

13

21

20
19

17

27

5

30

28

26

25

29

25

22

1

4

17

27

19

18

W
A

R
N

IN
G

DO
 N

O
T 

G
O

 N
EA

R 
LE

AK
S

LO
W

ER
 L

O
AD

 O
R 

RE
LI

EV
E 

HY
DR

AU
LI

C
P

R
E

S
S

U
R

E
 B

E
FO

R
E

 L
O

O
S

E
N

IN
G

 
FI

TT
IN

G
S

.
10

81
3A

HI
G

H 
PR

ES
SU

RE
 O

IL
 E

AS
IL

Y 
PU

NC
TU

RE
S 

S
K

IN
 C

A
U

S
IN

G
 S

E
R

IO
U

S
 IN

JU
R

Y,
 

G
A

N
G

R
E

N
E

 O
R

 D
E

AT
H

.
IF

 IN
JU

RE
D,

 S
EE

K 
EM

ER
G

EN
CY

 M
ED

IC
AL

 
H

E
LP

.  
IM

M
E

D
IA

TE
 S

U
R

G
E

R
Y 

IS
R

E
Q

U
IR

E
D

 T
O

 R
E

M
O

V
E

 O
IL

.
D

O
 N

O
T 

U
S

E
 F

IN
G

E
R

S
 O

R
 S

K
IN

 T
O

C
H

E
C

K
 F

O
R

 L
E

A
K

S
.

D
A

N
G

E
R

W
AT

C
H

 F
O

R
 E

LE
C

TR
IC

A
L 

W
IR

ES
 A

N
D

 
O

TH
ER

 O
VE

R
H

EA
D

 O
B

ST
R

U
C

TI
O

N
S 

W
H

EN
 F

O
LD

IN
G

 W
IN

G
S.

FA
IL

U
R

E 
TO

 H
EE

D
 T

H
ES

E 
W

A
R

N
IN

G
S 

M
AY

 
R

ES
U

LT
 IN

 P
ER

SO
N

A
L 

IN
JU

RY
 O

R
 D

EA
TH

.
9J

62
9 D

A
N

G
ER

H
A

R
R

O
W

S 
O

R
 O

TH
ER

 D
EV

IC
ES

 M
O

U
N

TE
D

 O
N

 T
H

E 
R

EA
R

 O
F 

TH
IS

 
M

A
C

H
IN

E 
W

IL
L 

U
SU

A
LL

Y 
M

A
K

E 
IT

 D
R

AW
B

A
R

-L
IG

H
T.

  T
O

 A
VO

ID
 

PE
R

SO
N

A
L 

IN
JU

RY
 F

R
O

M
 M

A
C

H
IN

E 
TI

PP
IN

G
 R

EA
R

W
A

R
D

, A
LW

AY
S 

LO
W

ER
 M

AC
HI

NE
 T

O
 G

RO
UN

D 
BE

FO
RE

 D
IS

CO
NN

EC
TI

NG
 T

RA
CT

O
R.

  
SE

E 
O

PE
R

AT
O

R
’S

 M
A

N
U

A
L 

FO
R

 D
ET

A
IL

S.
5J

33
3

8J
31

0

C
A

U
TI

O
N

 1
. D

O
 N

O
T 

LU
B

R
IC

AT
E

, A
D

JU
S

T 
O

R
 R

E
PA

IR
 W

H
E

N
 M

A
C

H
IN

E
 IS

 IN
 M

O
TI

O
N

.
 2

. D
O

 N
O

T 
TO

W
 O

R
 T

R
A

N
S

P
O

R
T 

FA
S

TE
R

 T
H

A
N

 1
5 

M
IL

E
S

 P
E

R
 H

O
U

R
.

 3
. D

O
 N

O
T 

R
ID

E
 O

R
 A

LL
O

W
 O

TH
E

R
S

 T
O

 R
ID

E
 O

N
 T

H
E

 M
A

C
H

IN
E

.
 4

. 
B

LO
C

K
 U

P 
A

LL
 H

Y
D

R
A

U
LI

C
A

LL
Y 

O
R

 M
E

C
H

A
N

IC
A

LL
Y 

R
A

IS
E

D
 C

O
M

P
O

N
E

N
TS

 T
O

 
 

P
R

E
V

E
N

T 
U

N
IN

TE
N

D
E

D
 L

O
W

E
R

IN
G

 O
R

 L
O

W
E

R
 T

H
E

 M
A

C
H

IN
E

 T
O

 T
H

E
 G

R
O

U
N

D
 T

O
 

 
M

A
K

E
 A

D
JU

S
TM

E
N

T 
 O

R
 R

E
PA

IR
S

 W
H

E
N

 N
O

T 
IN

 U
S

E
.

 5
. K

E
E

P 
A

LL
 P

E
R

S
O

N
S

 A
W

AY
 F

R
O

M
 M

A
C

H
IN

E
 D

U
R

IN
G

 H
IT

C
H

IN
G

 A
N

D
 O

P
E

R
AT

IN
G

.
 6

. S
LO

W
 D

O
W

N
 B

E
FO

R
E

 M
A

K
IN

G
 S

H
A

R
P 

TU
R

N
S

 O
R

 U
S

IN
G

 T
H

E
 B

R
A

K
E

S
.

 
 

D
R

IV
E

 S
LO

W
LY

 O
V

E
R

 R
O

U
G

H
 G

R
O

U
N

D
, S

ID
E

 H
IL

LS
, A

N
D

 A
R

O
U

N
D

 C
U

R
V

E
S

 T
O

 A
V

O
ID

 T
IP

P
IN

G
.

 7
. C

O
M

P
LY

 W
IT

H
 A

LL
 L

AW
S

 W
H

E
N

 T
R

A
N

S
P

O
R

TI
N

G
 T

H
E

 M
A

C
H

IN
E

 O
N

 P
U

B
LI

C
 R

O
A

D
W

AY
S

.
 8

. I
N

S
TR

U
C

T 
A

LL
 O

P
E

R
AT

O
R

S
 IN

 T
H

E
 S

A
FE

 O
P

E
R

AT
IO

N
 O

F 
TH

E
 M

A
C

H
IN

E
.

 
 

R
E

V
IE

W
 T

H
E

 O
P

E
R

AT
O

R
’S

 M
A

N
U

A
L 

FO
R

 C
O

R
R

E
C

T 
P

R
O

C
E

D
U

R
E

S
.

 9
. B

LO
C

K
 IM

P
LE

M
E

N
T 

TO
 P

R
E

V
E

N
T 

M
O

V
E

M
E

N
T 

W
H

E
N

 U
N

H
IT

C
H

E
D

 F
R

O
M

 T
R

A
C

TO
R

.
10

. 
K

E
E

P 
A

LL
 G

U
A

R
D

S
 A

N
D

 S
H

IE
LD

S
 IN

 P
LA

C
E

 W
H

IL
E

 M
A

C
H

IN
E

 O
R

 P
A

R
TS

 A
R

E
 IN

 M
O

TI
O

N
. 

H
FC

FI
EL

D
 C

U
LT

IV
AT

O
R

M
O

D
E

LS
:

 
H

FC
T 

32
-H

FC
T3

6
  

 H
FK

T3
2 

- H
FK

T3
6 1K

59
8

B
R
IL
L
IO

N
B
R
IL
L
IO

N

O
PE

R
AT

O
R

’S
 

M
A

N
U

A
L

D
A

N
G

E
R

B
LE

E
D

 T
H

E
 A

IR
 F

R
O

M
 W

IN
G

 L
IF

T 
C

Y
LI

N
D

E
R

S
 B

E
FO

R
E

O
P

E
R

AT
IN

G
.  

FA
IL

U
R

E
 T

O
 D

O
 S

O
 W

IL
L 

A
LL

O
W

 W
IN

G
S

TO
 F

R
EE

-F
AL

L 
AN

D
 M

AY
 C

AU
SE

 S
ER

IO
U

S 
PE

R
SO

N
AL

 IN
JU

R
Y.

S
E

E
 O

P
E

R
AT

O
R

’S
 M

A
N

U
A

L 
FO

R
 C

O
R

R
E

C
T 

P
R

O
C

E
D

U
R

E
.

3J
67

8

6J
37

6

ST
A

N
D

 C
LE

A
R

 
W

H
EN

 R
A

IS
IN

G
 

O
R

 L
O

W
ER

IN
G

 
W

IN
G

S.

D
A

N
G

ER
STA

N
D

 C
LEA

R
 

W
H

EN
 R

A
ISIN

G
 

O
R

 LO
W

ER
IN

G
 

W
IN

G
S.

D
A

N
G

ER

23

4K599799rev3-20-05 Page  2

Tr
an

sp
or

t O
nl

y

35 H
itc

h

36

37
34

33
32



4K599799rev3-20-05 Page  3

FRAME AND DRAWBAR

 Index Part  No 
   No.  No. Description Req’d Weight

 1 4K216 Center Frame 2 870
 2 4K372 Drawbar 1 500
 3 4K325 Toothbar 1 17
 4 4K469 Cylinder Anchor 1 67
 5 1D237 Cap Screw,  ½ x 2 20 
 6 5C392 Lock Nut, ½-13 Hex Stover 28
 7 4K584 Pin, 1 7/16 x 10 1/4 1 5
 8 4K026 Drawbar Jack 1 24
  6K458 Replacement Pin, 9/16” with chain & screw 1 .36
 9 1K732 Safety Chain 1 11
 10 1K787 Spool 1 2
 11 4K332 Hitch 1 30
 12 4K463 Bolt, 1 x 8 2 2
 13 1K788 Bolt, 1 x 3 3/4 1 1
 14 6D306 Lock Nut, 1”-8 Hex Stover 3 
 15 4K265 Crank 1 7
 16 6D854 Roll pin, ½ x 2 3
  4K819 Decal Package (incl. items 17-19 & 22,23,& 27) 1
 17 3K706 Warning Decal 1
 18 8J310 Caution Decal 1
 19 5J333 Caution Decal 1
 20 4K600 Name Plate 1
 21 3D786 Pop Rivet 2
 22 6J376 Danger Decal 2
 23 3J678 Danger Decal 2
 24 4K598 Operator’s Manual 1
 25 5J914 U-bolt, 5/8” 20
 26 5C461 Lock Nut, 5/8-11 Hex Stover 40
 27 9J629 Danger Decal 1
 28 4K631 Wing Brace 2 45
 29 4K644 Extension 2 26
 30 4K645 Strap 4 2
 31 1C331 Cap Screw, 1/2 x 3 1/2 8
 32 8K649 Manual Cannister 1
 33 8K650 Hose Clamp 2
 34 8K645 Cannister Bracket 1
 35 4D355 Capscrew, 3/4-10 NC x 5 1/2”,  gr 5 1
 36 4K661 Clevis (used for transport only) 1
 37 6C729 Lock Nut, 3/4-10 NC 1



11

10

12
1

3
6

5

16
15

13

41
40

27

26

24
20

18
19

25

17
21

20

24 22

15 24

23

28

3

4

35

29

39

30

32

31
37

36

33

21

2

7,
8

3834

14

9

42

44

45

47 46 43

4K599799rev3-20-05 Page  4



LEVELING LINKAGE AND CENTER ROCKSHAFT

 Index Part  No 
   No.  No. Description  Req’d Weight

 1 4K243 Center Axle Assem (see page   for components) 1 827
 2 2K093 Hydraulic cylinder 4 3/4” x 8” 2 61
 3 3J598 Bearing 12 11
 4 4K299 Machine Bolt, 3/4” x 14 12 2
 5 6C729 Lock Nut, 3/4 - 10 Hex Stover 12
 6 9D693 Grease Fitting 6
 7 1K557 Machine Bolt, 1 x 9 ½ 2 2
 8 6D306 Lock Nut, 1” - 8, Hex Stover 2
 9 4K620    Pin, 1 1/4 x 9 9/16 2 3
 10 4J548 Machinery Bushing, 1 1/4 x 14 Ga 4
 11 6C406 Flat Washer, 1 1/4” 4
 12 4C858 Roll Pin, 5/16 x 2   4
 13 4K309 Brace 1 112
 14 4K322 Pin, 1 3/8 x 7 ½ 1 3
 15 9J206 Roll Pin, 5/16 x 2 ½ 2
 16 9D923  Grease Fitting 2
 17 4K565 Turnbuckle 1 46
 18 2K912 Handle 1 3
 19 1C659 Roll Pin, 1/4 x 1 ½ 2
 20 3C142 Grease Fitting 2
 21 1D604 Roll  Pin, 3/16 x 1 1 /2 3
 22 4K570 RH Screw Rod 1 7
 23 6J580 Pin, 1 x 6 1/2 1 1
 24 1C787 Flat Washer, 1” 14
 25 4K575 Link 1 47
 26 4K815 Pin, 1 x 8 1/16 1 2
 27 2D894 Roll Pin, 1/4 x 2 2
 28 4K584 Pin, 1 7/16 x 10 1/4 1 5
 29 6D854 Roll Pin ½ x 2 1
 30 4K298 Adjustment Screw 2 13
 31 7J142 Machinery Bushing 8
 32 4J410 Roll Pin, 3/8 x 3 2
 33 3K342 Scale 2
  3C998 Self-tapping Screw, #8-32 x ½ 4
 34 4K272 Sleeve 2 2
 35 4K297 Depth Adjust Rod 2 51
 36 4K302 Anchor RH (shown) 1 34
  4K301 Anchor LH (not shown) 1 34
 37 2J095 U-bolt, 5/8 4 1
 38 5C461 Lock Nut, 5/8-11, Hex Stover 8
 39 4K265 Crank 1 5
 40 4K483 Transport Lock 2 9
 41 5J571 Pin 2
 42 4K813 Lock (Center Linkage) 1
 43 4K810 Lock (Depth Adjust) 2
 44 4C803 Capscrew, 3/8” x 1” 2
 45 5C954 Locknut, 3/8-16, Hex Stover 2
 46 1K936 Clevis Pin 2
 47 6J448 Hairpin 2

4K599799rev3-20-05 Page  5



28

1

27

26

23

22

17 18

19
20 21

16
3

13

21 20
19

18

12
11 4

10
9

5
7

8

6

24
2

14

25
29

15

4K599799rev3-20-05 Page  6



CENTER ROCKSHAFT AND COMPONENTS

 Index Part  No 
   No.  No. Description Req’d Weight
 
 1 4K215 Center Rockshaft 1 554
 2 4K208 Hub and Spindle, Complete 4 28
 3 4K207 Spindle 4 16
 4 3J394 Wheel Hub w/ grease zerk, 8 bolt 4 11
 5 3J397 Flat Washer 4
 6 3C173 Slotted Nut 4
 7 3C350 Cotter Pin 4
 8 6D337 Hub Cap 4 
 9 5C913 Bearing Cone 4
 10 5C914 Bearing Cup 4
 11 3D532 Bearing Cup 4
 12 3D531 Bearing Cone 4
 13 3J396 Seal 8
 14 3J609 Wheel Bolt, 9/16 NF 32
 15 4J699 Wheel, 15 x 10 - 8 bolt 4
 16 4K202 Beam Weldment 2 51
 17 2K229 Axle Pin 2 3
 18 4K206 Spacer 4
 19 4J565 Seal 4
 20 4K360 Bearing Cone 4
 21 4K359 Bearing Cup 4
 22 2J716 Slotted Nut 2
 23 6D049 Cotter Pin 2
 24 4D345 Capscrew, ½ x 3 3/4” 4
 25 5C392 Lock Nut, ½ - 13 Hex, Stover 4
 26 4K466 Sleeve 2 1
 27 3J578 Machine bolt, 3/4 x 9” 2 1
 28 6C729 Lock Nut, 3/4 - 10, Hex Stover 2
 29 3K498 Tire, 12.5L x 15, 10 Ply   (optional) 4 46
 30 4K183 Inner tube   (optional) 4

4K599799rev3-20-05 Page  7



2

37

35

17

16

19

17 18

8

14,15 13 12
11

10
9

21

26

22

25 38
27

31
30

29

28

42

41

32

7

33

34

23

39

25

9

7

6

1

35

36

4

3

5

40

24
43

46

45
47

44

4K599799rev3-20-05 Page  8



WINGS AND WING ROCKSHAFTS               
 Index Part  No 
   No. No. Description  Req’d Weight
 
 1 4K449 Wing Half, LH Front (shown) 1 380
  4K450 Wing Half, RH Front (not shown) 1 380
 2 4K458 Wing Half LH Rear (shown) 1 793
  4K459 Wing Half RH Rear (not shown) 1 793
 3 4K329 Hinge Pin 6 4
 4 1C023 Grease Fitting 6
 5 9J206 Roll Pin, 5/16 x 2 ½ 6
 6 6J050 U-bolt, 5/8 16 1
 7 5C461 Lock Nut, 5/8 - 11, Hex Stover 32
 8 4K299 Machine Bolt, 3/4 x 14 8 2
 9 6C729 Lock Nut, 3/4 - 10, Hex Stover 8 
 10 4K620 Pin, 1 1/4 x 9 9/16” 2 3
 11 4C858 Roll Pin, 5/16 x 2 4
 12 4J548 Machinery Bushing, 1 1/4 x 14 Ga 4
 13 6C406 Flat Washer, 1 1/4 4
 14 1K557 Machine Bolt, 1 x  9 ½ 2 2
 15 6D306 Lock Nut, 1” - 8, Hex Stover 2
 16 4K241 Axle Assem LH (see page 11 for components) 1 335
  4K242 Axle Assem RH (see page 11 for components) 1 335
 17 3J598 Bearing 8 11
 18 9D693 Grease Fitting 4
 19 3J578 Machine Bolt, 3/4 x 9 2 2
 20 4K466 Sleeve 2 1
 21 2K094 Hydraulic Cylinder, 4 ½ x 8 2 61
 22 4K503 Shank Mount 4 16
 23 4K502 Plate 4 4
 24 1C331 Capscrew, ½ x 3 ½ 24
 25 5C392 Lock Nut, ½ - 13, Hex Stover  24
 26 4K297 Depth Adjust Rod 2 51
 27 9D923 Grease Fitting 2
 28 4K302 Anchor RH (shown) USE ON LEFT SIDE 1 34
  4K301 Anchor LH (not shown) USE ON RIGHT SIDE 1 34
 29 4K298 Adjustment Screw 2 13
 30 4J410 Roll Pin, 3/8 x 3 2
 31 7J142 Machinery Bushing, 2 x 14 Ga 8
 32 2J095 U-bolt, 5/8 4 2
 33 3K342 Scale 2
  3C998 Self-tapping Screw #8-32 x ½ 4
 34 4K272 Sleeve 2 2
 35 3J675 Danger Decal 2
 36 2J431 Reflective Decal, Amber 2
 37 2J430 Reflective Decal, Red 2
 38 1D604 Roll Pin, 3/16” x 1 1/2” 2
 39 4K644 Extension 2 26
 40 4K645 Strap 4 2
 41 4K036 Decal, “Brillion” 5 -
  4K037 Decal, “Brillion”  2 -
 42 4K038 Decal, “Field Commander” 2 -
 43 4C803 Capscrew, 3/8” x 1” 2 -
 44 5C954 Locknut, 3/8-16 Hex Stover 2 -
 45 1K936 Clevis Pin 2 -
 46 6J448 Hairpin 2 -
 47 4K810 Lock (Depth Adjust) 2

4K599799rev3-20-05 Page 9



25

A

26

27

29

28

22

10

24

23

7

1

9

8
6

5

4
3

2
11

21
20

19
16

15

13
17

18

6
5

4

3

N
O

TE
: 

D
IM

EN
SI

O
N

 “
A

”
 

FR
O

M
 E

N
D

 O
F 

PI
PE

 T
O

  
 

 
TH

E 
W

H
EE

L 
A

R
M

 IS
:

 
23

 7
/1

6”
 F

O
R

 4
K

23
8 

(L
H

)
 

19
 9

/1
6”

 F
O

R
 4

K
23

9 
(R

H
)

14
12

4K599799rev3-20-05 Page  10



WING ROCKSHAFT AND COMPONENTS
 Index Part  No 
   No.  No. Description  Req’d Wt.

 1 4K238 Wing Axle, LH 1 335
  4K239 Wing Axle, RH 1 335
   2 2K220 Beam Weldment 2 39
 3 1D807 Bearing Cup (LM29710) 4 
 4 1D808 Bearing Cone 4
 5 6C334 Seal 4
 6 2K228 Spacer 2
 7 2K229 Axle Pin 2 3
 8 2J716 Slotted Nut 2
 9 6D049 Cotter Pin, 1/4 x 2 ½ 2
 10 2K241 Hub and Spindle, Complete 4 18
 11 2K242 Spindle 4 7
 12 6D336 Wheel Hub, 6 Bolt 4 10
 13 1C871 Flat Washer 4
 14 6D284 Slotted Nut 4
 15 1C788 Cotter Pin 4
 16 6D337 Hub Cap 4
 17 5C913 Bearing Cone 4
 18 5C914 Bearing Cup 4
 19 5C479 Bearing Cup 4
 20 5C480 Bearing Cone 4
 21 6D338 Seal 4
 22 5C100 Wheel Bolt, ½ NF 24
 23 6D769 Cap Screw, 3/8 x 3 4
 24 5C954 Lock Nut, 3/8 - 16, Hex Stover 4
 25 3J578 Machine Bolt, 3/4 x 9 2 1
 26 6C729 Lock Nut, 3/4 - 10, Hex Stover 2
 27 4K466 Sleeve         2 1
 28 6D312 Wheel, 15 x 8, 6 Bolt 4 24
 29 8J795 Tire, 9.5L - 15 (optional) 4 33
 30 3K395 Inner Tube (optional) 4

4K599799rev3-20-05 Page 11



11

10

1

2

8
3

5

4
7

9

7

12

13

16
14

17

18
19

20

21
22

23 24

25

26
27

28

29

6

15

11

4K599799rev3-20-05 Page  12



 FRONT GAGE WHEEL             

 Index Part  No 
   No.  No. Description  Req’d Weight

 1 4K550 Gage Wheel Arm  2 42
 2 4K561 Adjustment Screw 2 7
 3 4K594 Sq. Head Machine Bolt, 5/8 x 5 8
 4 4K569 Plate Weldment  2 11
 5 6J050 U-bolt 4 2
 6 5C100 Wheel Bolt 12
 7 5C461 Lock Nut, 5/8 - 11, Hex Stover 16
 8 9D923 Grease Fitting 2
 9 4K595 Plate 2 6
 10 7C414 Lube fitting 2
 11 7J142 Machinery Bushing, 3”  O.D.  x 2”  I.D. x 14 ga. 4
 12 4J410 Roll Pin, 3/8 x 3 2
 13 4K554 Wheel Arm 2 34
 14 4K559 Hub and Spindle Assembly 2 17
 15 6D769 Cap Screw, 3/8 x 3 2
 16 5C954 Lock Nut, 3/8 - 16, Hex Stover 2
 17 4K560 Spindle      2 6
 18 6d338 Seal 2
 19 5C480 Bearing Cone 2
 20 5C479 Bearing Cup  2
 21 6D336 Wheel Hub 2 10
 22 5C914 Bearing Cup 2
 23 5C913 Bearing Cone 2
 24 1C871 Flat Washer, 1” 2
 25 1C788 Cotter Pin 2
 26 6D284 Slotted Nut 2
 27 6D337 Hub Cap 2
 28 8J794 Tire, 7.60 x 15 - 6 Ply (optional) 2 27
 29 6D311 Wheel 2 32
 30 3K394 Inner Tube (optional) 2

4K599799rev3-20-05 Page 13



18

15

37
4

7 3

5

2

15

10

10

12
1417

6

13

16

11
10

8

30

8

9

15
43

38

40

8
41

4233

48

50

49

44
45

46

504933

39
SP

R
IN

G
 S

H
A

N
K

2-
PI

EC
E 

S-
TI

N
E

51

54

53
52

551

4K599799rev10-12-05 Page 14

47

55
55

28 27

28 26
15

33

31

SM
V 

SI
G

N

32



4K599799rev8-9-06 Page 15

SHANK ASSEMBLY & SMV Bracket    
 Index      Part  
   No.       No.                       Description  
 

   4K816 Spring Shank Assembly, Complete (edge-bent shank)  
  4K165 Spring Shank Assembly, Complete  

 1 1K240 Shank 1 
 2 4K817 Shank Holder (use w/ item #37, 5/8” thk edge-bent shank) 1 
 3 Cap Screw 5/8 x 1 3/4 1 
 4 Lock Washer, 5/8 1
 5 Nut, 5/8 - 11, Hex 1 
 6 4K168 Spring Holder 1 
 7 4J411 U-bolt, 5/8 1 
 8 Lock Nut, 5/8 - 11, Hex Stover 3
 9 Cap Screw, ½ x Full Thread 1
 10 5J492 Washer, ½ x 3/16” thick 3
 11 8D221 Spring Plug 1 
 12 1K236 Spring 1 
 13 8D220 Spring Plug 1 
 14 Cap Screw, ½ x 4 1
 15 Lock Nut, ½ - 13, Hex Stover 5
 16 Cap Screw, ½ x 5 1
   17 7K530 Bushing 1 
 18 1C023 Grease f tting 1 
  -- --- ----- -- 
 26 4K442 9”ULTRA-WING Sweep (includes hardware) 1

  4J804 9” standard Sweep (includes hardware)
 27 4J801 Heavy Duty Cultivator Point (includes hardware) 1 
 28 8D301 Plow Bolt, 7/16 x 1 ½ #3 Head 2
 -- -- ---- -- 
 30 6D355 Bolt, 5/8 x 6 Gr 5 2
 31 2K306 SMV Strap (SMV sign shown for ref., not included) 1 
 32 5J358 Strap 1 
 33 1C675 Bolt, ½ x 6, Gr 5 5 
 34 2K305 Plate 2 
 35 5C124 Bolt, ½ x 7 Gr 5 2 
 36 9C059 Bolt, 5/8 x 7, Gr 5 1 
 37 4K497 Shank Leaf (5/8” thick, edge-bent) 1 
 38 4K497 Shank Leaf (for 2-piece S-Tine) 1 
 39 4K484 Ring (for 2-piece S-Tine) 1 
 40 5C460 Capscrew, 5/8” x 2 “   Gr. 5 1 
 41 4K637 Clip 1 
 42 4K638 Clamp 1 
 43 1D237 Capscrew, 1/2” x 2”   Gr. 5 1 
 44 3K935 Strap 1 
 45 5K175 Plate 1 
 46 5K179 Strap 1 
 47 8C527 Capscrew, 1/2” x 1 1/2”   Gr. 5 2 
 48 5D051 Capscrew, 1/2” x 1 3/4”   Gr. 5 2 
 49 1C109 Lockwasher, 1/2” Med. 6 
 50 1C120 Flat Washer, 1/2” std. 6 

 -- 6K262 Quick-Change Bracket Assembly (items 55-58) 1 
 51 6K265 7” Quick-Change Ultra Wing Point 1 
 52 6K263 Bracket 1 
 53 6K264 Spring Clip 1 
 54 4J916 Capscrew, 7-/16-14 NC x 1 1/2”  gr. 5 2 
 55 4K551 Self-Locking Flange Nut, 7/16-14 NC 1 

Qty.

1-861-010034-15
1-512-010007-11

1-654-010059-04

116716

1-512-010005-09

1-512-010005-13

1-654-010055-15

1-654-010055-13

4, 



PRIOR TO 
JANUARY 1997

4

4 7

1

5
6

2

3

S-TINE

JANUARY 1997-
JANUARY 1998

4K599799rev3-20-05 Page 14a



 S-TINE SHANK ASSEMBLY (Prior to Jan. l998)

 Index Part  No.
  No.  No. Description Req’d  Weight
 
 1 1K249 S-Tine 1 14
 2 4K498 S-Tine Clamp 1 1
 3 4K499 Carriage Bolt, 5/8-11 NC x 6”  Gr. 5 1
 4 5C461 Locknut, 5/8-11 NC Hex 1
 5 2K305 Plate (Prior to Jan., l997) 2 1.0
 6 1C675 Capscrew, 1/2-13 NC x 6”  Gr.5 (Prior to Jan., l997) 2
 7 6D301 Capscrew, 5/8-11 NC x 6 1/2”  Gr. 5 (Prior to Jan., l997) 1

4K599799rev3-20-05 Page 15a



19

18

14
, 

15
1617

7 8

1

6

9

2

5

13

4

11

12

10

3

9

4

12

11

5

13
11

11

9

B
as

e 
P

la
te

s
D

ou
bl

e 
B

as
e 

   
  P

la
te

W
el

de
d 

to
   

Fr
am

e

4K599799rev3-20-05 Page  16



GAGE WHEEL HYDRAULICS        

 Index Part  No 
   No.  No. Description  Req’d Weight

 1 4K611 Hose, 42” (female ends, 37o) 2 
 2 4K890 Hose , 120” (female ends, 37o) 2 
 3 4K887 Hose, 85” (female ends, 37o) 2
 4 4K918 Hose 222” (female ends, 37o) 2
 5 4K919 Hose, 285” (female ends, 37o) 2
 6 4K805 Rigid Tube 2
 7 4K912 Male Tractor Tip 2
 8 4K602 Straight Adaptor (O-Ring and Flare) 2
 9 4K608 90o Adaptor (Flare) 6
 10 4K878 Tee 2
 11 4K603 90o Adaptor (O-Ring and Flare) 8
 12 2K093 Hydraulic Cylinder, 4 3/4 x 8  2 61
 13 2K094 Hydraulic Cylinder, 4 1/2 x 8 2 61

 14 4K899 Clamp Pair, .50 Dia. (For Rigid Tube) 12
 15 4K900 Clamp Pair, .67 Dia. 37
 16 4K901 Safety Plate (May be either configuration) 18
 17 4K902 Stacking Bolt 36
 18 4K903 Top Plate 31
 19 1K204 Capscrew, 1/4 x 1 1/2” Hex Hd 62

4K599799rev3-20-05 Page  17



4K599799rev3-20-05 Page 18

1

11

3

4
12

13

11

8

15
3

14

2

13
14

5

9

10

12

WING LIFT HYDRAULICS

15

11

4

16-18-19-20

13

10

17

77

10

13

11 11

14 14

15 15

6
6

25

24

20,
21

Double Base 
Plate

  Base Plates

22

23

(Welded
to Frame)



4K599799rev3-20-05 Page  19

 WING LIFT HYDRAULICS        

 Index Part  No 
   No.  No. Description  Req’d Wt.

 1 4K611 Hose, 42” long (Female ends, 37 degree) 2
 2 4K882 Hose, 34” long (Female ends, 37 degree) 2
 3 4K916 Hose, 26” long (Female ends, 37 degree) 2
 4 4K884 Hose, 60” long (Female ends, 37 degree) 2
 5 4K887 Hose, 85” long (Female ends, 37 degree) 2
 6 4K886 Hose, 80” long (Female ends, 37 degree) 2
 7 4K917 Hose, 46” long (Female ends, 37 degree) 2
 8 4K805 Rigid Tube 2
 9 4K912 Male Tractor Tip 2
 10 4K602 Straight Adaptor (O-Ring and Flare) 6
 11 4K608 90o Adaptor (Flare and Flare) 6
 12 4K604 Cross (Flare) 2
 13 4K603 90o Adaptor (O-Ring and Flare) 8
 14 4K607 Restrictor (O-Ring and Flare) 4
 15 5J830 Hydraulic Cylinder 4 x 30 4
 16 4K806 Manifold 1
 17 4K606 Cap (37o) 2
 18 4K873 Angle (not  shown) 1
  3D925 Capscrew, 3/8-16NC x 5” 2
  5C954 Locknut, 3/8-16NC Hex 2
 19  9D674 Hose Ties, 8 1/2” Long 8

 20 4K899 Clamp Pair, .50 Dia. (For Rigid Tube) 12
 21 4K900 Clamp Pair, .67 Dia. 37
 22 4K901 Safety Plate (May be either configuration) 18
 23 4K902 Stacking Bolt 36
 24 4K903 Top Plate 31
 25 1K204 Capscrew, 1/4 x 1 1/2” Hex Hd 62

 



4K599799rev3-31-05 Page 19a

REAR

2, 
3

REAR

3J598
(Bearing 
Casting)

7

4K339
Rear Hitch 
Weldment

(“Straight”)

4, 5
10

11

7 Field Cultivator 

Center Frame

4K299
(3/4 x 14” Machine Bolt)

6C729
(3/4” Lock Nut)

16

To LH Lamp
Assembly [yellow]

To RH Lamp
Assembly [green]

To Tractor



4K599799rev3-31-05 Page  19b

   
 PART NO. PART NAME  QTY.

 #4K820 WARNING LIGHT KIT

 8K383 BRACKET WELDMENT 2

 4K772 DUAL LAMP, L.H. 1

 4K773 DUAL LAMP, R.H. 1

 4K828 WISHBONE HARNESS, 15’ 1

 4K829 WISHBONE HARNESS, 35’ 1

 4K751 MACHINE SCREW, 1/4” x 3” 4

 6J150 FLANGE LOCK NUT, 1/4” 8

 9D674 PLASTIC CABLE TIE, 8 1/2” 10

 9D851 PLACTIC CABLE TIE, 20” 4

 4K826 TANDEM HAUL ADAPTER 1

 2K501 CAPSCREW, 1/4” x 2 1/2” 4

 4K827 INSTRUCTION SHEET 1

REF
 No.

 1

 2

 3

 4

 5

 6

 7

 8

 9

 10

 11

 12



                
 Index Part  No 
   No.  No. Description  Req’d Wt.

 1 4K339 Rear Hitch Weldment 1 260
 2 4K354 Rear Hitch Plate 1 77
 3 4K563 Pin 1 4
 4 4J410 Roll Pin, 3/8 x 3 2
 5 6C406 Flat Washer, 1 1/4 2
 6 4K564 Compression Spring 1
 7 5J914 U-bolt 4 1
 8 5C461 Lock Nut, 5/8 - 11, Hex Stover 8 
 9 4D983 Clevis Pin 1 1
 10 1C787 Flat Washer, 1” 1
 11 4C446 Cotter Pin, 1/4 x 1 ½ 1

4K599799rev3-20-05 Page 20

11

2

9

10

5

6

4

3

1

8

7

5

REAR HITCH KIT



DRAG KIT COMPONENTS

Index Part
No.  No. Description Weight

 1 2K824 Drag Support 41
 2 3K270 Drag Clamp 2
 3 2K702 Cap Screw, 3/8 x 4 -
 4 5C954 Locknut, 3/8-16 Hex -
 5 3K286 Link 1.5
 6 3K287 Clevis Pin, 5/8 x 1 1/2” .5
 7 3C350 Cotter Pin, 5/32 x 1 -
 8 3K288 Strap .5
 9 4K664 Cap Screw, 7/16 x 1 3/4 -
 10 5C392 Locknut, 1/2-13 Hex -
 11 2K828 Chain, Short 1.2
 12 2K829 Chain, Long 2.2
 13 3K291 Sleeve .2
 14 1C182 Flat Washer, 3/8 -
 15 6D965 Capscrew, 7/16 x 3 1/2 .3
 16 1C267 Cap Screw, 1.2 x 1 1/2 .1
 17 9C134 Flat Washer, 1/2” SAE -
 18 6J050 U-Bolt, 5/8 x 3 11/16 x 5 5/16 Dp .8
 19 1B166 Lockwasher, 5/8 -
 20 1C392 Nut, 5/8-11 Hex -
 21 2J784 Klik Pin -
 22 2K826 Draft Angle 6
 23 6J587 Spike Bar--50” (5 spikes) 25
  7J072 Spike Bar--60” (6 spikes) 31
  6J588 Spike Bar--70” (7 spikes) 36
  7J077 Spike Bar--80” (8 spikes) 42
  6J589 Spike Bar--90” (9 spikes) 47
  6J590 Spike Bar-100” (10 spikes) 53
  7J102 Spike Bar-110” (11 spikes) 58
  2K800 Spike Bar-120” (12 spikes) 64
  1K313 Spike Bar-130” (13 spikes) 72
 24 1C122 Flat Washer, 5/8 -
 25 1D014 Lock Nut, 7/16-14 Hex Stover -
 26 6D340 Flat Washer, 7/16” SAE -

18, 19, 20

21
22

25, 15, 26

8

9, 14, 25

6, 7

23 11

2

2

1

4
14
13

3
5

6

7
24

10, 16, 17

12
1

4K599799rev8-15-05 Page  21

EARLIER DESIGN OF SUPPORT



4K599799rev3-20-05 Page  22



4K599799rev3-20-05 Page  23

 3-BAR COIL-TINE HARROW

 Index  Part  No.                                                                           
 No. No.  Description Req’d Code

 1 3K238 Mounting Arm Weldment 1 972100
 2 3K239 Mount Assembly 1 972101
 3 3K240 Pressure Rod 1 972102
 4 3K241 Collar 1 972103
 5 3K242 Short Spring 1 972104
 6 3K243 Long Spring 1 972105
 7 3C947 Set Screw 1/2-13 NC x 3/4” long 1 
 8 2C458 Flat Washer, 3/4” SAE 1 
 9 1D594 Hairpin Cotter, .178 Dia 1 
 10 6C114 Jam Nut, 3/4-10 NC 2 
 11 3K244 Carriage Bolt, 3/4-10 NC x 6” long 1 
 12 6C729 Locknut, 3/4-10 NC Hex Stover 1 
 13 3K245 Mounting Clamp 4 972107
 14 3K246 Mounting Plate 1 972108
 15 3K247 Spacer 2 972109
 16 3K248 3” Round U-Bolt, 1/2-13 NC thread 4 972110
 17 3K249 Full Thread Bolt, 5/8-11 NC x 6 4 972111
 18 1C392 Nut, 5/8-11 NC Hex 4 
 19 1C390 Nut, 1/2-13 NC Hex 8 
 20 1B166 Lockwasher, 5/8” 4 
 21 1C109 Lockwasher, 1/2” 8 
 22 3K250 Rear Spring Tube, 4’-9” 1 972112
  3K251 Rear Spring Tube, 6’-0” 1 972113
  3K252 Rear Spring Tube, 7’-3” 1 972114
 23 3K253 Center Spring Tube, 4’-9” 1 972115
  3K254 Center Spring Tube, 6’-0” 1 972116
  3K255 Center Spring Tube, 7’-3” 1 972117
 24 3K256 Front Spring Tube, 4’-9” 1 972118
  3K257 Front Spring Tube, 6’0” 1 972119
  3K258 Front Spring Tube, 7’-0” 1 972120
 25 3K259 Mounting Frame, 4’-9” 1 972121
  3K260 Mounting Frame, 6’-0” 1 972122
  3K261 Mounting Frame, 7’-3” 1 972123
 26 3K262 Tube Link Bar 1 972124
 27 3K263 Spring Tube Clamp 6 972125
 28 4K927 16” Double Coil Tine, Straight  972151
 29 3K264 Hx. Hd. Shoulder Bolt,3/8 x 2 1/2  972127
 30 5C954 Locknut, 3/8-16 Hex Stover  
 31 1D546 Capscrew, 7/16-14NC x 1 1/4 14 
 32 1D014 Locknut, 7/16-14 Hex Stover 2 
 33 1C869 Cotter Pin, 1/4 x 2 1/2 1 
 34 6J665 Carriage Bolt, 7/16-14NC x 1 1/2 1
 35 3K265 Cast Trunion 1 988646
 36 1C314 Lockwasher, 7/16 12 
 37 1C179 Nut, 7/16-14 Std Hex 12



4K599799rev3-20-05 Page  23a



 4-BAR COIL-TINE HARROW

 Index  Part  No.                                                                           
 No. No.  Description Req’d Code

 1 3K238 Mounting Arm Weldment 1 972100
 2 3K239 Mount Assembly 1 972101
 3 3K240 Pressure Rod 1 972102
 4 3K241 Collar 1 972103
 5 3K242 Short Spring 1 972104
 6 3K243 Long Spring 1 972105
 7 3C947 Set Screw 1/2-13 NC x 3/4” long 1 984110
 8 2C458 Flat Washer, 3/4” SAE 1 84050
 9 1D594 Hairpin Cotter, .178 Dia 1 965625
 10 6C114 Jam Nut, 3/4-10 NC 2 86111
 11 3K244 Carriage Bolt, 3/4-10 NC x 6” long 1 972106
 12 6C729 Locknut, 3/4-10 NC Hex Stover 1 812365
 13 3K245 Mounting Clamp 4 972107
 14 3K246 Mounting Plate 1 972108
 15 3K247 Spacer 2 972109
 16 3K248 3” Round U-Bolt, 1/2-13 NC thread 4 972110
 17 3K249 Full Thread Bolt, 5/8-11 NC x 6 4 972111
 18 1C392 Nut, 5/8-11 NC Hex 4 81676
 19 1C390 Nut, 1/2-13 NC Hex 8 81636
 20 1B166 Lockwasher, 5/8” 4 81677
 21 1C109 Lockwasher, 1/2” 8 81637
 23 3K253 Center Spring Tube, 4’-9” 1 972115
  3K254 Center Spring Tube, 6’-0” 1 972116
  3K255 Center Spring Tube, 7’-3” 1 972117
 24 3K256 Front Spring Tube, 4’-9” 1 972118
  3K257 Front Spring Tube, 6’0” 1 972119
  3K258 Front Spring Tube, 7’-0” 1 972120
 25 4K682 Mounting Frame, 4’-9” 1 972142
  4K683 Mounting Frame, 6’-0” 1 972143
  4K684 Mounting Frame, 7’-3” 1 972144
 27 3K263 Spring Tube Clamp 6 972125
 28 4K927 Double Coil Tine  972151
 29 3K264 Hx. Hd. Shoulder Bolt,3/8 x 2 1/2  972127
 30 5C954 Locknut, 3/8-16 Hex Stover  812363
 31 1D546 Capscrew, 7/16-14NC x 1 1/4 14 81598
 32 1D014 Locknut, 7/16-14 Hex Stover 2 86273
 33 1C869 Cotter Pin, 1/4 x 2 1/2 1 9812436
 34 6J665 Carriage Bolt, 7/16-14NC x 1 1/2 1 984242
 35 3K265 Cast Trunion 1 988646
 36 1C314 Lockwasher, 7/16 12 81615
 37 1C179 Nut, 7/16-14 Std Hex 12 81614
 38 4K685 Tube Link Bar (4-Bar) 28 1/4” Long 1 972135
 39 4K686 #3 Spring Tube  4’-9” 1 972136
  4K687 #3 Spring Tube  6’-0” 1 972137
  4K688 #3 Spring Tube  7’-3” 1 972138
 40 4K689 #4 Spring Tube  4’-9” 1 972139
  4K690 #4 Spring Tube  6’-0” 1 972140
  4K691 #4 Spring Tube  7’-3” 1 972141

4K599799rev8-9-05 Page  23b



4K599Page  24799rev11-15-05

Page 20 - 2J124

5J830P Hydraulic Cylinder, 4 x 30
Prince #AB-165 Painted Black

1 3/4” Rod Diameter; 40 1/4” Retracted, 70 1/4” Extended 
 Item Part No. Description Qty.

 1 1J072 Rod End Clevis 1
 2 6J345 Set Screw, 3/8-24 NF x 1/2” 1
 3 6J336 Piston Rod 1
 *4 NSS O-Ring  1
 *5 NSS Rod Wiper 1
 *6 NSS U-Cup  1
 *7 7J052 Gland (With Port Requiring O-Ring Fitting) 1
  1J946 Gland (With Pipe Thread)
   When this number is ordered you will receive
   (1) 7J052,   (1) 7J024, and   (1) 7J026
 *8 NSS O-Ring  2
 *9 NSS Back-Up Washer 2
 10 1J947 Piston  1
 *11 NSS Back Up Washer 2
 *12 NSS O-Ring  1
 13 1J951 Locknut, 1 1/4-12 NF 1
 14 6J337 Tube  1
 15 6J338 Tie Rod  4
 16 7J053 Base (with Ports Requiring O-Ring Fittings) 1
  1J950 Base (with Pipe Thread)
   When this number is ordered you will receive
   (1) 7J053,   (2) 7J024, and   (1) 7J025, and   (1) 7J026 
 17 7J025 Steel Plug, O-Ring type (without O-Ring) 1 
 18 7J024 O-Ring (not a part of 7J025 & 7J026) 3
 19 7J026 Adaptor (without O-Ring) 2
 20 7J067 Clevis Pin 1” dia. x 4” Long 2
 21 1C278 Cotter Pin, 5/32” x 2”  4
 * 1J070 PMCK-AB-165 Seal Kit 
  NSS =  Not Serviced Separately 

13

11
12

11

3

10

8
9

18

19

6

1
5

20

21

2

7

17

9
8

16

15

14

18

21

20

19

18

4



4K599Page  24a799rev11-15-05

5J830G Hydraulic Cylinder 4 x 30 
Hydraulic Gear #BIW4030 Painted Black

1-3/4 Dia. Rod, 40-1/4 Retracted, 70-1/4 Extended Length

 Item Part No. Description Qty.

 1  8K602 Cylinder Tube 1
 2  8K603 Rod 1
 3  1J955 Piston 1
 *4  NSS O-ring 1
 *5  NSS O Ring 2
 *6  NSS Spiral Teflon Backup 1
 7  1J951 Nut, 1 1/4-20 NC 1
 8  1J953 Packing Gland 1
 *9  NSS Rod Wiper 1
 *10  NSS Parback 1
 *11  NSS Polyseal 1
 12  5J650 Pin (Backcap End) 1
 13  5K798 Pin (Rod End Clevis) 1
 14  5J195 Clevis 1
 15  7J026 Adapter (without O-ring) 2
 15-a 7J024 O-ring 2
 16  6C468 Cotter Pin 4
 17  9D797 HHCS, 5/16 -18 NC x 2 1/4” 1
 18  1C385 Nut, 5/16-18 NC  Hex 1
 19  1C362 Lock Washer, 15/16” 1
 20  5K964 Bushing 2
 *  8K604 Seal Kit (Items marked “*”)
 
  NSS = Not Serviced Separately

15

12

1615a

1

15a

15

7

4
5

63

2 5
10

17, 18, 19
14

13

16

9 11

20

8

Page 21 - 2J124



4K599Page  25

Page 20 - 2J124

799rev11-15-05

2K093P Hydraulic Cylinder, 4 3/4 x 8
Prince #AN-285 Painted Black

1 1/2” Rod Diameter; 20 1/4” Retracted, 28 1/4” Extended 

 Item Part No. Description Qty.

 1 1J072 Rod End Clevis 1
 2 5D667 Capscrew, 3/8-16 NC x 2 1/2” 1
  5C954 Stover Lock Nut, 3/8-16 NC 1
 3 2K442 Piston Rod 1
 *4 NSS O-Ring 1
 *5 NSS Rod Wiper 1
 *6 NSS U-Cup 1
 7 2K443 Gland w/ Bushing 1
 *8 NSS Back Up Washer 2
 *9 NSS O-Ring 2
 10 9J628 Tube Assembly 1
 11 5J161 Tie Rod with Nut 4
 12 2K444 Piston 1
 *13 NSS O-Ring 1
 *14 NSS Bearing Ring 2
 *15 NSS Teflon Seal 1
 16 7J067 Clevis Pin, 1” Dia. x 4” Long 2
 17 6C468 Cotter Pin, 3/16 x 2” 4
 18 8J852 Lock Nut, 1”-14 NF 1
 19 7J057 Base 1
 20 7J025 Steel Plug, O-Ring Type  1
 21 7J024 O-Ring (not a part of 7J025 and 7J026) 3
 22 7J026 Adaptor (without O-Ring) 2   
 23 9J623 Plug 1
 * 2K445 PMCK-AN-285 Seal Kit 
  
  NSS = Not Serviced Separately   

17

16

1

2
5

6
21

22

8
9

10

11

4
18

14

13, 
15

14 12

9
8

16

20
21

22

21 19

17

23

7

3



4K599Page 26

Page 20 - 2J124

799rev11-15-05

2K094P Hydraulic Cylinder, 4 1/2 x 8
Prince #AN-283 Painted Black

2” Rod Diameter; 20 1/4” Retracted, 28 1/4” Extended 

 Item Part No. Description Qty.

 1 1J072 Rod End Clevis 1
 2 5D667 Capscrew, 3/8-16 NC x 2 1/2” 1
  5C954 Stover Lock Nut, 3/8-16 NC 1
 3 2K446 Piston Rod 1
 *4 NSS O-Ring 1
 *5 NSS Rod Wiper 1
 *6 NSS U-Cup 1
 7 2K447 Gland w/ Bushing 1
 *8 NSS Back Up Washer 2
 *9 NSS O-Ring 2
 10 9J626 Tube Assembly 1
 11 5J161 Tie Rod with Nut 4
 12 2K448 Piston 1
 *13 NSS O-Ring 1
 *14 NSS Teflon Seal 1
 *15 NSS Bearing Ring 2
 16 6D529 Clevis Pin, 1” Dia. x 4” Long 2
 17 6C468 Cotter Pin, 3/16 x 2” 4
 18 8J852 Lock Nut, 1 1/8”-12 NF 1
 19 7J059 Base 1
 20 7J025 Steel Plug, O-Ring Type  1
 21 7J024 O-Ring (not a part of 7J025 and 7J026) 3
 *22 7J026 Adaptor (without O-Ring) 2   
 23 9J623 Plug 1
 * 2K449 PMCK-AN-283 Seal Kit 

  NSS = Not Serviced Separately

17

16

1

2

5
6

22

8
9

10

11

4
18

15

14
15 12

9
8

16

20

22
19

17

23

3

7



4K599799rev3-20-05 Page 27

1B166 15 4
1B166 23 20
1B166 21 19
1C023 15 18
1C023 9 4
1C109 15 49
1C120 15 50
1C122 21 24
1C182 21 14
1C267 21 16
1C277 35 3
1C309 23 21
1C314 23 36
1C331 3 31
1C331 15 24
1C331 9 24
1C390 23 19
1C392 21 20
1C392 15 5
1C392 23 18
1C659 5 19
1C675 15 33
1C787 5 24
1C787 20 10
1C788 11 15
1C788 13 25
1C869 23 33
1C871 11 13
1C871 13 24
2C458 23 8
3C142 5 20
3C173 7 6
3C350 7 7
3C350 21 7
3C947 23 7
3C998 9 33
3C998 5 33
4C466 20 11
4C858 5 12
4C858 9 11
5C100 13 6
5C100 11 22
5C124 15 35
5C392 7 25
5C392 15 15
5C392 3 6
5C392 9 25

5C392 21 10
5C460 15 40
5C461 5 38
5C461 15 8
5C461 9 7
5C461 20 8
5C461 13 7
5C461 3 26
5C461 15 22
5C479 13 20
5C479 11 19
5C480 13 19
5C480 11 20
5C913 7 9
5C913 13 23
5C913 11 17
5C914 13 22
5C914 7 10
5C914 11 18
5C954 63 2
5C954 64 2
5C954 11 24
5C954 23 30
5C954 13 16
5C954 19 18
5C954 21 4
6C114 23 10
6C334 11 5
6C406 5 11
6C406 9 13
6C406 20 5
6C729 5 5
6C729 11 26
6C729 7 28
6C729 9 9
6C729 23 12
7C414 13 10
8C036 35 2
8C527 15 47
9C059 15 36
9C134 21 17
1D014 23 32
1D014 21 25
1D237 3 5
 15 43
1D546 23 31
1D594 23 9

1D594 63 17
1D594 35 18
1D604 5 21
1D604 8 38
1D725 19 1
1D807 11 3
1D808 11 4
2D474 15 3
2D894 5 27
3D531 7 12
3D532 7 11
3D786 3 21
3D925 19 18
4D345 7 24
4D983 20 9
5D051 15 48
5D110 64 17
5D142 15 16
5D155 64 16
5D155 35 17
5D335 15 14
5D667 63 2
5D667 64 2
6D049 11 9
6D049 7 23
6D284 11 14
6D284 13 26
6D306 9 15
6D306 5 8
6D306 3 14
6D311 13 29
6D312 11 28
6D336 13 21
6D336 11 12
6D337 13 27
6D337 7 8
6D337 11 16
6D338 13 18
6D338 11 21
6D340 21 26
6D355 15 30
6D769 13 15
6D769 11 23
6D854 3 16
6D854 5 29
6D918 35 13
6D965 21 15

 Part Page Index
 No. No. No.

 Part Page Index
 No. No. No.

 Part Page Index
 No. No. No.



4K599799rev8-9-06 Page  28

8D220 15 13
8D221 15 11
9D481 35 1
9D482 35 19
9D674 17 14
9D674 19 19
9D693 5 6
9D693 9 18
9D923 5 16
9D923 13 8
9D923 9 27
1J072 63 1
1J072 64 1
1J939 35 9
1J940 35 11
1J943 35 16
2J095 5 37
2J095 9 32
2J097 5 26
2J430 9 37
2J431 9 36
2J716 11 8
2J716 7 22
2J784 21 21
3J394 7 4
3J396 7 13
3J397 7 5
3J578 7 27
3J578 9 19
3J578 11 25
3J598 9 17
3J598 5 3
3J609 7 14
3J675 9 35
3J678 3 23
4J410 9 30
4J410 5 32
4J410 20 4
4J410 13 12
4J411 15 7
4J528 15 32
4J548 5 10
4J548 9 12
4J565 7 19
4J699 7 15
4J801 15 27
4J804 15 26
4J916 15 54

5J333 3 19
5J492 15 10
5J571 5 41
5J830 19 7
5J914 3 25
5J914 20 7
6J050 9 6
6J050 13 5
6J050 21 18
6J289 64 11
6J339 35 4
6J340 35 14
6J341 35 15
6J376 3 22
6J580 5 23
6J587 21 23
6J588 21 23
6J589 21 23
6J590 21 23
6J665 23 34
5J830 19 15
7J024 64 21
7J024 63 21
7J025 64 20
7J025 63 20
7J026 63 22
7J026 64 15
7J057 63 19
7J059 64 19
7J067 63 16
7J072 21 23
7J077 21 23
7J102 21 23
7J142 5 31
7J142 9 31
8J310 3 18
8J794 13 28
8J795 11 29
8J852 64 18
8J852 63 18
9J206 5 15
9J206 9 5
9J263 63 23
9J263 64 23
9J626 64 10
9J628 63 10
9J629 63 11
9J629 3 27

1K236 15 12
1K240 15 1
1K249 15 19
1K313 21 23
1K557 9 14
1K557 5 7
1K732 3 9
1K787 3 10
1K788 3 13
2K093 17 12
2K094 9 21
2K094 19 13
2K220 11 2
2K228 11 6
2K229 11 7
2K238 23 1
2K239 23 2
2K240 23 3
2K241 11 10
2K241 23 4
2K242 11 11
2K242 23 5
2K243 23 6
2K265 5 39
2K305 15 34
2K306 15 31
2K442 63 3
2K443 63 7
2K444 63 12
3K247 23 15
3K248 23 16
3K249 23 17
3K250 23 22
3K251 23 22
3K252 23 22
3K253 23 23
3K254 23 23
3K255 23 23
3K256 23 24
3K257 23 24
3K258 23 24
3K259 23 25
3K260 23 25
3K261 23 25
3K262 23 26
3K263 23 27
3K264 23 29
3K265 23 35

 Part Page Index
 No. No. No.

 Part Page Index
 No. No. No.

 Part Page Index
 No. No. No.



4K599799rev3-16-06 Page  29

3K270 21 2
3K286 21 5
3K287 21 6
3K288 21 8
3K291 21 13
3K342 9 33
3K342 5 33
3K394 13 30
3K395 11 30
3K498 7 29
3K504 15 9
3K706 3 17
3K935 15 44
4K026 3 8
4K036 8 41
4K037 8 41
4K038 8 42
4K093 5 2
4K216 3 1
4K165 15 
4K168 15 6
4K183 7 30
4K202 7 16
4K206 7 18
4K207 7 3
4K208 7 2
4K215 7 1
4K229  7 17
4K238  11 1
4K239  11 1
4K241  9 16
4K242  9 16
4K243  5 1
4K265  3 15
4K272  9 34
4K272  5 34
4K297  5 35
4K297  9 26
4K298  9 29
4K298  5 30
4K299  5 4
4K299  9 8
4K301  5 36
4K301  9 28
4K302  9 28
4K302  5 36
4K309  5 13
4K322  5 14

4K325  3 3
4K329  9 3
4K332  3 11
4K339  20 1
4K354  20 2
4K359  7 21
4K360  7 20
4K372  3 2
4K442  15 26
4K450  13 1
4K450  9 1
4K458  9 2
4K459  9 2
4K463  3 12
4K466  9 20
4K466  7 26
4K466  11 27
4K469  3 4
4K484  15 39
4K497  15 37
   15 38
4K498  15 20
4K499  15 21
4K499  9 1
4K502  9 23
4K502  15 25
4K503  9 22
4K503  15 23
4K551  15 55
4K554  13 13
4K559  13 14
4K560  13 17
4K561  13 2
4K563  20 3
4K564  20 6
4K565  5 17
4K569  13 4
4K570  5 22
4K575  5 25
4K578  13 11
4K584  3 7
4K584  5 28
4K594  13 3
4K595  13 9
4K598  3 24
4K600  3 20
4K602  17 8
   19 10

4K603  17 11
4K603  19 13
4K604  19 12
4K606  19 17
4K607  19 14
4K608  19 11
4K611  17 1
4K611  19 1
4K620  5 9
4K620  9 10
4K631  3 28
4K637  15 41
4K638  15 42
4K644  3 29
4K644  9 39
4K645  3 30
4K645  9 40
4K664  21 9
4K805  17 6
4K805  19 8
4K806  18 16
4K873  19 18
4K878  17 10
4K882  19 2
4K884  19 4
4K886  19 6
4K887  17 3
   19 5
4K890  17 2
4K912  17 7
   19 9
4K916  19 3
4K917  19 7
4K918  17 4
4k919  17 5
4K927  23 28
5K175  15 45
5K179  15 46
6K262  15 --
6K263  15 52
6K264  15 53
6K265  15 51
7K530  15 17

 Part Page Index
 No. No. No.

 Part Page Index
 No. No. No.

 Part Page Index
 No. No. No.





Equipment from Landoll Corporation is built to exacting 
standards ensured by ISO 9001:2008 registration at all  

Landoll manufacturing facilities.

LANDOLL CORPORATION
1900 North Street

Marysville, Kansas 66508
(785) 562-5381

800-428-5655 ~ WWW.LANDOLL.COM

Copyright 2010. Landoll Corporation
"All rights reserved, including the right to reproduce this material or portions thereof in any form"


